

© 1998 QUEN 3461  
All Rights Reserved

# Holloway Houston, Inc.


5833 Armour Dr. 77020 Phone 713 674-5631 FAX 713 674-8352

## Break Test Certificate

Date: January 23, 2002  
Owner: TDI Brooks International  
Description: 9/16" Wire Rope  
Quantity: 1 Each  
Proof Load Id # H95595-1

This certifies the item(s) described above has been load tested until complete failure occurred at 28,900 lbf. Loading monitored with instruments accurate  $\pm 1\%$ . Certificates on file.

**Disclaimer:** This only certifies the load applied to the item described above. No other tests, inspections or certifications have been made or implied in any manner whatsoever. The responsibility for usability and suitability for any task are the responsibility of the owner and or end-user.

By:   
Dave G. Carr  
Holloway Houston, Inc.

Notice: To insure authenticity accept this form without modifications in the original only as printed on banknote paper with green border

LT-0 IN 1/04